

# Home Start Buprenorphine Rx

PATIENT DEMOGRAPHIC INFORMATION	
Name	
Health Care #	
DOB	
Phone Number	
Address	
Family Provider	

**\*PRESCRIPTION VALID FOR ONLY ONE WEEK PERIOD FROM TODAY\***

## Buprenorphine/Naloxone 2/0.5 mg tabs

**Usual Dosing**

**Day 1:** Take 2 tablets (4 mg) SL for withdrawal symptoms as directed, then an additional 1–2 tablets (2–4 mg) every 2 hours until symptoms are resolved (maximum of 6 tablets in a day).

**Day 2:** Take the same total dose you took the first day all at once in the morning. Take an additional 1–2 tablets for withdrawal symptoms (maximum of 8 tablets in a day).

**Day 3:** Take the same total dose you took Day 2 in the morning (maximum 8 tablets in a day)

If on any day you feel sleepy, do not take additional tablets and reduce your dose by 1–2 tablets the next day.

**M:** Dispense 22 tablets at once; no observed dose necessary

**Low Dose:** Elderly patients or patients taking benzodiazepines

**Day 1:** Take 1 tablet (2 mg) SL for withdrawal symptoms as directed, then an additional 1 tablets (2 mg) every 2 hours until symptoms are resolved (maximum of 4 tablets in a day).

**Day 2:** Take the same total dose you took the first day all at once in the morning. Take an additional 1–2 tablets for withdrawal symptoms (maximum of 6 tablets in a day).

**Day 3:** Take the same total dose you took Day 2 in the morning (maximum 6 tablets in a day)

**M:** Disp 16 tablets at once; no observed dose necessary

## Clonidine

0.1 mg POTID PRN for withdrawal symptoms not treated adequately by buprenorphine

**M:** 9 tabs

## Please dispense naloxone kit with buprenorphine prescription

Prescriber Signature \_\_\_\_\_ License Number \_\_\_\_\_

Print Name \_\_\_\_\_